

HongKong Langest Enterprise Co.,Ltd
RM 1207, Bldg A, B&Q Center of First Int'l, No.200 of Hongfu Rd,Nancheng District,
Dongguan City, Guangdong Province,China 523073

This test report is to supersede test report number HRC20191220025C.

The following samples were submitted and identified by/on behalf of the client as:

Product : (Vibrating) Penis Sleeve
Model : (2931-1、2931-2、2971、2932-1、2932-2、T-2-008-E-1
、T-2-008-E-2、M3、T-YM01、TCS-YM01、TS-YM01
Country of Origin : CHINA
Country of Destination : UNITED STATES
Sample Receiving Date : Dec 14, 2019
Testing Period : Dec 14, 2019 TO Dec 20, 2019

Test Requested	Conclusion
1 CA prop 65 Cadmium Content	PASS
2 CA prop 65 Lead Content	PASS
3 CA Prop 65 Phthalates Content	PASS

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *****

Signed for and on behalf of HRC

Tested by: *Vincent Li*

Approved by: *Andy Sun*



This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Test Results:

Description for specimen :

01. Silicone
02. TPE
03. ABS

1. CA prop 65 Cadmium Content

Test method: With reference to US EPA 6010C:2007, by acid digestion and analysis was performed by inductively coupled plasma atomic emission spectrometer (ICP-AES)

Item	Unit	MDL	Result	Limit
			(1),(2)	
Cadmium Content (Cd)	ppm	5	<5	1000ppm
Conclusion	/	/	PASS	

Note :

- < = Less than
- MDL = Method Detection Limit
- Flow chart appendix is included.
- Photo appendix is included.

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

2. CA prop 65 lead Content

Method (non-metallic materials): With reference to CPSC-CH-E1002-08.1- Standard Operation Procedure for Determining Total Lead (Pb) in Non-Metal Children Product

Method (metal materials): With reference to CPSC-CH-E1001-8.1- Standard Operating Procedure for Determining Total Lead (Pb) in Children's Metal Products (Including Children's Metal Jewelry)

Test Item(s)	Lead (Pb)
Permissible Limit ** (ppm)	--
Specimen Description	--
1. Silicone	ND
2. TPE	
3. ABS	

** Permissible Limit applies to a children's product manufactured after 14 August 2011 (Public Law 110-314) (Consumer Product Safety Improvement Act of 2008) and its Amendments Public Law 112-28)

- Note:
- ppm = parts per million
 - ND = Not Detected (lower than MDL)
 - MDL = Method Detection Limit = 10 ppm
 - 1% = 10000 mg/kg = 10000 ppm
 - Result(s) of specimen No.12 is(are) extracted from report

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

3. CA Prop 65 phthalates Content

Method: With reference to EPA 8270D,

Analysis was performed by Gas Chromatography Mass Spectrometer (GC-MS)

Accessible Materials can be placed in the Mouth

Test Item(s)	Result (s) (%)	MDL (%)	Permissible Limit (%)
Specimen No.	(1),(2)	--	--
Dibutyl Phthalate (DBP)	ND	0.003	0.1
Benzylbutyl Phthalate (BBP)	ND	0.003	0.1
Bis-(2-ethylhexyl) Phthalate (DEHP)	ND	0.003	0.1
Diisononyl Phthalate (DINP)	ND	0.010	0.1
Di-n-octyl Phthalate(DNOP)	ND	0.003	0.1
Diisodecyl Phthalate (DIDP)	ND	0.010	0.1
Diisobutyl phthalate (DIBP)	ND	0.003	0.1
Di-n-pentyl phthalate(DPENP)	ND	0.003	0.1
Di-n-hexyl phthalate(DHEXP / DnHP)	ND	0.003	0.1
Dicyclohexyl phthalate(DCHP)	ND	0.003	0.1

- Note:
- % = percentage by weight
 - ND = Not Detected (lower than MDL)
 - MDL = Method Detection Limit
 - 1% = 10000 mg/kg = 10000 ppm
 - Result(s) of specimen No.10 is(are) extracted from report No.

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Photo Documentation



*****End of Report*****

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.

Web: <http://www.hrc-lab.com>

E-mail: hrcsun@163.com

Tel:0755-23007029